GPH Engine Part List

 
0403-211 Muffler set for 46 class (For OS46FX-H) 1 set
0403-220 Taper collar (For OS 46FX-H) 1
0403-221 Cooling cover stay 1
0403-222 Starter coupling 1 With bearing
0403-225 Clutch shoe 1 Starter shaft
0403-226 Fly wheel washer (For 46) 1
0403-227 Fly wheel 1
0403-228 Cooling fan 1 With screws
0403-229 Cooling cover 1 With screws
0403-230 Engine mount 1
0403-231 Carburetor lever collar 1 Use to OS 46SF-H
0403-232 Muffler set for 46 class (For OS46SF-H) 1 set With screws
0404-403 Starter shaft 1
2500-081 Brg 06 X 12L one way 1
2505-001 M2 nut 20
2505-002 M3 nut 20
2525-002 EX 05 ball 5
2531-001 Set screw M3 X 3 10
2531-003 Set screw M4 X 4 10
2532-002 CapscrewM3X8 10
2532-004 Cap screw M3 X 12 10
2532-012 Cap screw M3 X 35 10
2532-020 Cap screw M3.5 X 12 10
2532-031 CapscrewM2X6 10
2534-003 Tapping screw M3 X 8 10
2534-011 Tapping screw M2.6 X 6 10
2534-017 Tapping screw M2.6 X 8-2 10
2538-002 Flush head screw M3 X 6 10